CHERRINGTON BEACH CLEANER IT
PARTS BOOK™

"INDEX
Page -Contents

~D.esessssss0Overall Machine Views
-F...........Legend For Overall Machine Views
G-H.....v.e...Engine Views
JeseeeveeosoeasLegend For Engine Views

1 =21 s e vians Assemblies and Components

It is the policy of Cherrington Corporation to improve its products whenever it is
possible and practical to do so.

Cherrington Corporation reserves the right to make changes or add improvements in the
design or construction of parts at any time without incurring the obligation to install
such changes on products previously delivered.

# Use in conjunction with Owner's Manual and Parts List

CHERRINGTON CORPORATION
Telephone (507) 426-7261
Highway 19 West Fairfax, Minnesota 55332 U.5.4.




FRONT LEFT SIDE VIEW




REAR LEFT SIDE VIEW




FRONT RIGHT SIDE VIEW




REAR RIGHT SIDE VIEW




LEGEND FOR OVERALL MACHINE VIEWS

EE? Pg. 1 Front Wheel Assembly

;é? Pg. 2 Right Wheel Assembly

3. Pg. 3 Left Wheel Assembly

< Pg. 4 Left Side Screen Components

S Pg. 5 Right Side 8creen Components

& Pg. 6 Oscillator Mechanism

! Pg. 10 Front Conveyor Shaft Assembly

;ﬂﬁ Pg. 7 Rear Conveyor Shaft Assembly

ﬁi; Pg. 14 Rollover Mechanism

SO Pg. 8 Conveyor Drive Mechanism
Pg. 12 Power Steering Components
Pg. 21 Air Cleaner
Pg. 19 Fuel Tank
Pg. 18 0il Tank
000133P Water Separator
Pg. 13 Hopper Components
Pg. 11 Transmission/Drive Coupling Assembly
Pg. 20 Exhaust Systen
000235P . Cylinder - Boom Hoist (2) USESSEALKIT P/N:71.P259101
000029P Cylinder - Digger
000305Pp Seat

BC2000308W Seat Weldment
3)BC2000491W Guard, Front Wheel Motor
BC2000285M-RA Chain, #620 Conveyor (3) *SEENOTEBELOW

Q004907 Cooler, Hydraulic 0il
000160P Filter, Hydraulic (Large - Trans. Inlet)
Q0Q0175P Indicator - Vacuum
000183P Replacement Element

*UPDATED CONVEYOR CHAIN #620 - 26 CLEATS P/N: 71.P632820



LEGEND FOR OVERALL MACHINE VIEWS (Cont.)

(}5 go0180P Filter, Hdyraulic (Return)
000177P Indicator - Pressure
000183F Replacement Element
BC2000298M-RB Flight Blade, Serrated (26)
BC2000296M~RB Flight - Mounting Angle (3/16™) (26)
BC2000484W Front Stabilizer Weldment (4)
Pg. 16 Throttle Linkage
Pg. 15 Transmission Linkage
0000%0P Light, Working (3)
Z)BC2000158W~RA Manifeld , Odsl
SIBC2000468W Mount, 0il Filter
3g)BC2000170W Platform, Flip
Pg. 9 Front Conveyor Suppert Assembly
0003127 Stroke Control Set
000209P Valve Bank -~ Assembly
000418P Valve - Oscillator Speed Control
Q00417P Valve - Conveyor Speed Control
OCQ075P Valve - External Charge Relief (Trans.)
BC2000374W Bolt, Rear Conveyor Shaft Adj. (2)
000223P-RA Valve - Pilot Check
000076P Valve - Conveyor Reversing
(E)BC2000271M-RA Wear Strip, Conveyor (6)
271BC2000077TH Bracket, Conveyor Reversing Valve
- 000093p Switch, Deadman

29 BC2000136M Spring Button, Deadman

MY

TR



ENGINE -~ FRONT VIEW

™)
S
()
&
Q
©)
&)




ENGINE - REAR VIEW




000348P
Pg. 17
BC2000494W
Pg. 11
Pg. 15
Pg., 16
00C133P
Q0e0oa7P
BCZ000711M
000490P
000037P
00010QP
000022M
go0031P
000066P

Pg. 20
7IBC2000414M
000412P
000419P
"BC2000152M
000395P

£000%6P
000095P

0000G9P-RA

L{. 0% ,’-)2," S
ENGINE VIEWS

Filter, Engine 0il (Perkins)

Radiator Components

Bracket, 0il Cooler (Top)
Transmission/Drive Coupling Assembly
Transmission Linkage

Throttle Linkage

Water Separator

Alternator

Guard, Fan, Left Side (Front) (Not Shown)
Cooler, Hydraulic Oil

Mount, Engine (3" Rubber) (4)

Resistor - Ballast

Relay, Key Shut Off

Motor, Starter

Filter, Fuel - Replacement Element (Perkins)
Battery Ground Cable - 12"

Guard, Fan, Right Side (Rear)

Exhaust System

Mount, Solencid (Trombetta)

Solenoid, Fuel Shut-0ff

Solencid Module

Mount, Solenoid Module

Relay, Glow Plug

Sclenoid Linkage Rod Assenbly

Gauge ~ Water Temperature, Sending Unit

Gauge - Engine 0il Pressure, Sending Unit



ASSEMBLIES AND COMPONENTS




(/) 000074
(2)  000073P
(3)BC2000498M
<) 000994P
(5)  000935P
(6 BC2000460W

FRONT WHEEL ASSEMBLY

Motor, Front Wheel (2000 Series)
Brake, Front Wheel

Key -~ Sytec Brake

5/8"-11 NC X 1 3/4" Bolt (&)
5/8" Lock Washer (4)

Wheel Hub Weldment (8 Hole)

I s
i
Uit
v

QO

R,

7)BC2000021M
(8)  000084P
(9)8C2000070M
10)  oo0943p
/1) 000044P
(12)  000043p

Nut,

Hair

Knob,

5/8"
Rim

Tire

Wheel. - Brake
Pin Cotter

Brake Disengagement
Wheel Stud Bolt (8)



RIGHT WHEEL ASSEMBLY

(7)" 000071P  Motor, Wheel (6000 Series)
2 000988P k"_-13 NC Lock Nut (4)

&)
(©)
(3)  000990P %" Lock Washer (4) (10
(4)  000985P 3"-13 NC X 2" Bolt (4) ()
(5)BC2000497Y Key - Wheel Motor

(5) BC2000460W Wheel Hub

(7) BC2000020M Nut, Wheel - 6000 Series

*#1 WHEEL MOTOR ADDITIONAL ITEMS
71.P354601 SEAL KIT: REAR INTERNAL SECTION
71.P354602 SEAL KIT: SHAFT SEAL
71.P354603 SHAFT SEAL GAURD

000970P
000943P
00Q0044P
C00043P

1/8" X 2 Cotter Pin
5/8" Wheel Stud Belt (8)
Rim

Tire



000988P
000G8390P
000992p

(/) 000934p
BC2000301W

3" ocooo7ip
BC2000497M
BC2000463M

7

0

LEFT WHEEL ASSEMBLY

5/8"-11 NC Jam Nut

Belt, Wheel Motor Adjustment
Motor, Wheel (6000 Series)
Key — Wheel Motor

Plate, Sliding,
Adj. Wheel Motor Mount

$"-13 NC Lock Nut (8)
1" Lock Washer (8)
3"-13 NC X 2" Plow Bolt (4)

*#3 WHEEL MOTOR ADDITIONAL ITEMS
71.P354601 SEAL KIT: REAR INTERNAL SECTION
71.P354602 SEAL KIT: SHAFT SEAL
71.P354603 SHAFT SEAL GAURD

(9)  ooc991p
(0)  ooo9ssp
(11) BC2000460W
(12) BC2000020M
1 000970P
(140  000943p
(15)  000044P
J6)  000043P

2" Flat Washer {(4)

2 RIS NCLIN2E (Bolt " (4)
Wheel Hub (8 Hole)

Nut, Wheel - 6000 Series
8™ X 2" Cowtér PBin
Wheel Stud Bolt (8)

Rim

Tire



LEFT SIDE SCREEN COMPONENTS




LEFT SIDE SCREEN COMPONENTS

| /BC2000064H
= 000953P
< 00095SP
A 000947P
S 000303P
6 BC2000063M
% 000936P
(& 000935P
F

8)  000995P
—

101 0009S0P
-?—"

//)BC2000304W
.

EiBCZOOOOéIw
(I3)8C2000055M-RC
(14)BC2000060W

/8 Screen Mounting
"~ Includes:

000g13p
000861P
000955P.
000953P
0009607

Screen Tie, Angle (2)
3/8"-16 NC Lock Nut (32)

3/8" Lock Washer

3/8 U SREENCEESEE  Bolr (16)
Mount, S8creen {7/8" Rubber) (4)

(32)

Screen Tie - Flat (2)

SR B shileir
5/8" Lock Washer
SLE SIS NS I
e 16 NCOIF 228

(4)
(43
Bolt (4)
Bolltgiesh)

Digger Point (Standard)

Screen Frame, Left

Screen - 7 Ga. {(3/4" Holes) (2)

Screen Frame, Center

Hardware (Per Screen)

3/8"-16 NC X 24" Plow Bolt (38)
3/8" Grd. 8 Flat Washer (71)

3/8". Lock Washer

3/8"-16 NC Lock Nut (3 Across Front Only)
8 Hex Nut (35)

3/8"-16 NC Grd.

(38)

—4 A



RIGHT SIDE SCREEN COMPONENTS




RIGHT SIDE SCREEN COMPONENTS

1) BC2000064M
2 000953P
g

F 000955P
4 000947P
j

5 000303P
hg BC2000063M
(7 000936P
(8 000935P
e

[ &) 0Q099spP
L

(o} 000950P

)

//1BC2000304W
12)BC2000060W
13 BC2000055M-RC
14820000624

/5 Screen Mounting
= Includes:

000913P
000961P
000855P
000953P
000960P

Screen Tie, Angle {(2)

3/8"-16 NC Lock Nut (32)

3/8" Lock Washer (32)

3/8"-16 NC X 1%" Bolt (16)
Mount, Screen (7/8" Rubber) (&)
Screen Tie, Flatr (2)

5/8" Flat Washer (4)

5/8" Lock Washer (4):

5/8"-11 NC X 23" Bolt (&)
3/8"-16 NC X 2i" Bolt (8)
Digger Point {Standard)

Screen Frame, Center

Screen - 7 Ga. (3/4" Holes) (2)

Screen Frame, Right
Hardware {Per Screen)

3/8"-16 NC X 23" Plow Bolt (38)

~3/8" Grd. 8 Flat -Washer (71)
8" Lock “Washer (38)

3/8"-T6*NC Lock Nut {3 Across Front Only)
3/8"-16 NC Grd. 8 Hex Nut (35)

G A



OSCILLATOR MECHANISM

P
kaCZOOOZ&SMHRA Oscillator Shaft

(2" BC2000252M Bearing, Oscillator Shaft (1 7/16™) (3)
J JBC2000250M Bearing, Oscillator Shaft Cam (2") (4)
;igBCZOOOZ&SMfRB Cam, Oscillator (&)
51BC2000331M Key ~ Oscillator (&)
£ 1BC2000067M - Key ~ Oscillator €oupling
iE;* 000141P Coupling Half, Oscillator, 1 7/16" Bore
17" 000142p Coupling Insert, Oscillator
2% 000140P Coupligg Half, Oscillator, 1" Bore
0000s7P Key - Conveyor/Oscillator Motor
000255P Base Block - "H" Motor
iiﬂ; 000254P Motor, Oscillator 6.

*71.P272900 COMPLETE COUPLER ASSEMBLY (INCLUDES #7, #8, #9 AND SET SCREWS)



REAR CONVEYOR SHAFT ASSEMBLY

BC20002735M~RB
000279P

BC2000324W

BC2000328M

Rear Conveyor Shaft (1 3/4")
Bearing, Rear Conveyor (2)
Rear Conveyor Sprocket (3)
Key - Conveyor Shaft (3)




CONVEYOR DRIVE MECHANISM




f) 000259p
000255P
000057P

BC2000709M
000955P
000945P
000262P

BC2000068M

9)BC20002909W

(1) BC2000205M
;ichzooo710w

-

)

L %

~NEE©

CONVEYOR DRIVE MECHANISM

Motor, Conveyor

Base Block ~ "H" Motor

Key - Conveyor/Osc. Motor

Mounting Plate, Conveyor Motor Chain
3/8" Lock Washer (4)

3/8"-16 NC X 3/4"™ Bolt (4)

Sprocket, Conveyor Drive 13T

Key -~ Conveyor Sprocket ~ Driven
Sprocket, Conveyor Driven 227

Chain, #50 Conveyor Drive

Guard, Conveyor Motor Chain

—8A-

Guard



FRONT CONVEYOR SUPPORT ASSEMBLY
718)

y /

@/F.

oo

e e




b
_

[/ )BC20002724
Ei; 000988P
() 000990P
4]  000984P

5 )BC2000493W
6 JBC2000026M

7)  000932P
8 000935p
8)  000997P
({0)Bc2000028H

FRONT CONVEYOR SUPPORT ASSEMBLY

Shaft Assembly, Front Conveyor (1 7/16")
See Pg. 10

4"_13 NC Locknut (4)

2" Lock Washer (4)

7"-13 NC X 1 3/4"™ Bolt (4)

Front Conveyor Support

Spacer, Stabilizer (2 1/16") (2)
5/8"-11 NC lock Nut (2)

5/8" Lock Washer (2)

5/8"-11 NC X 4" Grd. 8 Belt (2)
Spacer, 1" Front Conveyor Support (2)

~OA—




FRONT
@ 0
()
(1)8C2000272M

(2)  000277P-Ra
J ) BC2000257W
(4)BC2000328M

Front Conveyor

Front Conveyor
Front Conveyor

Key - Conveyor

CONVEYOR SHAFT ASSEMBLY

Shaft

Shaft Bearing
Sprocket
Shafr

-10-




()
&)
(3)
4)
(5)
(6)
&

000042P
000%61P
0009467
BC2000203M
000978pP
000Q73P

000%83P-

TRANSMISSION / DRIVE COUPLING ASSEMBLY

Pump, Fixed Displacement {Cessna) @E}
3/8" Grd. 8 Flat Washer (2) 9
3/8"-16 NC X 1" Bolt (2) /
Handle, Towing Lockout

1/8" X 1" Spring Pin 2
Pump, Transmission (Cessna) /

$"-13 NC X 14" Bolt (2)

000990CP
000036P
000Q48P
000914P
0000350P
000051P

%" Lock Washer (2)

Cover, Fly Wheel Housing

Spline Hub - 15T

12 X 20 MM Half Dog Set Screw (2)
Hytrel Element W/Radial Inserts
Clutech Plate

e



POWER STEERING COMPONENTS

el IL L



POWER STEERING COMPONENTS

/ JBC2000013M~RA

DS,

2 IBC2000487W

X

4 |BC2000466W
000130P
000132P
7 ) 000131P
S)BC2000117W
Z)BC2000116W

O

in

ﬁgﬁ 000971P
;i.i{' 000130P
(21 BC2000120M
;E§ 000118P
(ld)  000359P
EE@ 000349P
/6]  000226P-RA
i@é 000907P
gg} 000909P
/9] 000910P
éE% 0009067
/) 000107P
% 000955P
. 0009467
gf}Bczoooaazw
é@ﬂ 000110P
&6  000111P
€7 000058P

IBC2000006M-RA

Cellar, Front Fork (2™)
Spindle Column

Washer, Front Fork (2")
Front Fork Weldment {(Brake)
Tie Rod End -~ RH

Tie Rod Coupling

Tie Rod End - LH

Radius Arm, Power Steering
Pin, Power Steering Radius Arm
3/8" X 23" Spring Pin

Tie Rod End - RH

Jam Nut 11/16"-18

Cylinder -~ Power Steering
Pin, Clevis (1™)

Clip, Clevis Pin (2)

Valve - Priority Flow Divider
+"-20 NC Lock Nut (2)

+" Lock Washer (2),

" Flat Washer (10)

$"-20 NC X &43™ Bolt (2)
Motor, Power Steering

3/8" Lock Washer (4)
3/8"-16 NC X 1" Bolt (&)
Steering Arm, Horizontal
Steering Wheel

Steering Wheel Nut

Steering Wheel Cap

~124A-



/

DG

2QC

(

BC2000238W~-RA
000971P
BC2000365M
BC2000232W
C00990P
000988P
000987p
000986P
BC2000231W~RB

Hopper Weldment (Rollover)

HOPPER COMPONENTS

3/8" X 24" Spring Pin

Collar, Retaining, Rollover Hopper

Boom Arm, Removable
4" Lock Washer (4)

£"-13 NC Lock
i"-13 NC X 4"
i"_13 NC X 3"

Boom Weldment

Nut (&)
Belt (2)
Bolt (2)

o] 000932P
i 000935P
21 BC2000366M

BC2000234W-RA

[4)BC2000243W

JEIBC2000292M

/6] BC2000358M
000955P
8] 000953Pp

5/8"~11 NC Lock Nut (2)
5/8" Lock Washer (2)

Pin, Clevis (5/8" Bolt) (2)
Hood, Hopper

Swivel - LH (Boom)

Swivel ~ RH (Boom)

Step, Rubber

3/8" Lock Washer

3/8"-16 NC Lock Nut _13.



ROLLOVER MECHANTISM

(/) 000939p
£ |BC2000240W
J)  000349P
(4)  000359p
(5)  oo0237p

& ) BC2080256W-RA
7 1BC2000292M
&

000284P

3/4"-10 NC Hex Nut (2) BC2000266M
Cylinder Base, Adj., Rollover Hopper BC2000268M
f

Clip, Clevis Pin (&)

Pin, Clevis (1") (2)

Cylinder - Hopper USESSEAL KIT P/N: 71.P259090
Crank, Rollover Hopper~20T

Swivel -~ RH (Boonm)

Chain Link, #80 Connector (2)

000%71pP

@BC2000358M

/JBC2000267W~RA

BC2000319W-RE
/4] BC2000274M -

Chain, #80 Rollover Hopper
Turnbuckle, Rollover Hopper

Sprocket,. Rollover Hopper-
Driven 16T

3/8" X 24" Spring Pin
Guard, Rollover Chain

Collar, Retaining, Rollover
Hopper Crank

Stop, Rubber

—14-



TRANSMISSION LINKAGE




PR
- 000998P

0,
{2) 000137P
(E. 000932P
(4 000201P
i&é 000958P
&) TW
}Hch200033
1{; 000959p
ﬁi- 000202P
=} 000955P
=

2) 000957P
@f_Bczooo&saw
gij 000990P
gjg 000980P
(/4] BC20004894A
15 000134P
{g; 000384p
%‘ 000977P
{E)1BC2000198W-RA
=) 000949P
EE% 000872P
ﬁ%@ 000410P
221 BC2000188W
o

é{- 000092P
1 |

€ 000927P
25) 000931p

TRANSMISSION LINKAGE

5/8"-11 NC X 43" Bolt

Spring, Control Lever Tension

5/8"-11 NC Lock Nut

Ball Joint - LH, Transmission Linkage Rod
3/8"-24 NF Left Hand Nex Nut

Linkage Rod, Transmission (Cessna)

3/8"-24 NF Hex Nut

Ball Joint - RH, Transmission Linkage Rod
3/8" Lock Washer (4)
3/8"-24 NF Lock Nut (3)

Transmission Centering Device Mount

%" Lock Washer (2)

£"-20 NF X 1" Bolt (2)
TCD Rod/Ball Joint Assembly

TCD Spring (2)

Spherical Washer (2)
7/16"-14 NC Hex Nut (2)

Lever,

Knob,

Lever,

Switch, Neutral Safety

Transmission Centrel Shaft
3/8"-16 NC X 2" Bolt
3/8" X 2" Spring Pin

Control Lever

Transmission

5/16"-18 NC Hex Nut

5/16"-18 NC X 13" Thread To Head Boltr

~154~



=

THROTTLE LINKAGE

000998P
2 000137P
(3)  oo0932p
4 1BC2000189W
000410P
000912P
000909P
000196P

6

7

L)
9)BC2000193M-RB
[#) 000197P

~16-

5/8"-11 NC X 43" Bolt

Spring, Control Lever Tension
5/8"-11 NC Lock Nut

Lever, Throttle

Knob, Cont;ol Lever

$"-28 NF Hex Nut (2)

$" Lock Washer

Ball" Joint, Throttle Linkage Rod
Linkage Rod, Throttle

Clip, Throttle Linkage Rod



/
(/) BC2000143M
2)  000974P
J)  000976P
4)  000973P
5 ) BC2000146M
(6) oo00211p

71BC2000148M
£ 18C2000145W

-ﬂ.d..l'
4
3B 7EEREGEEEE

RADIATOR COMPONENTS

{[]
|

Stay Bracket - RH

000150P

7/16"-20 NF Hex Nut {(8) CQ)BC20004696W
7/16"™ Lock Washers (8) 0Q02077P
7/16" Flat Washers (8) 12)BC2000147M
Stay Bushing (4) BC2000144W
Grommet (4) 000452P

" Stay Rod - RH 000451P

Stay Bracket - Top

Radiator Cap

Radiator W/Bottom 0il Cooler Mount
Shock Mount - Lower (2)

Stay Rod - LH

Stay Bracket ~ LH

Radiator Hose - Upper (Not Shown)

Radiator Hose - Lower {(Not Shown)

-17~




il
»1
o

- e
ri J \“..
ol

!
o0
—

i




OIL TANK

i |

}_ BC2000474W Tank, Oil Supply

Féé 000176P-RA  Gauge, 0il Sight

\J)  000947P 3/8"-16 NC X 13" Bolt (6)
2} 000955P 3/8" Lock Washer (6)

5)  000953P 3/8"-16 NC Lock Nut (6)
(6}  ooo109P Valve-0il Tank Drain

iﬁ} 0001847 Strainer, Hydraulic 0il
gi 000059P Plug, Magnetic Drain-1}"
ﬁi. 000174P Filler/Breather Kit

~18A-



FUEL TANK

} 000314P Fuel Tank

l 000408P Gauge, Fuel Tank (Dial Only)
1BC2000309W Hold BDown, Fuel Tank (6) CC0313P Cap, Fuel, Locking {(Optional)
) 000948P 3/8"-16 NC X 14" Bolt (6) 000322P Fuel Tank Hose Adapter
0009S5P  3/8" Lock Washer (6) (Brass) (2) 19—

*8 00313P locking fuel cap replaced by updated p/n: 71.P115960

Q00953P 3/8"~16 NC Lock Nut (6)
000326°P Cap, Fuel, Standard

(R RYERYS)



e

EXHAUST SYSTEM

000928P
000921P
000388p
BC2000415M
000391P
000393p
000371P
000387P
/21 BC2000392M~RA
IZ1BC2000386W

Flange, Manifold

5/16"-24 NF X 1" Flat Head Socket Bolts (2)~

Flange, Coupling
5/16" Lockwasher (4)
SANE" T8 NG X 1R Basle (Y
Clamp-3" (3)

Flex Tube

Hanger

Coupling, 2" Pipe
Muffler

Clamp-2%"

Tail Spout
Bracket/Clamp-8" (2)

-20-



AJR CLEANER




YOOOC,

)E

(o

@0

L)
¢

S G

000373p
000344P
000343P
000352P
000369P

AIR CLEANER

Body

Element (Primary) UPDATED P/N:71.P371360
Element (Safety)} UPDATED P/N: 71.P371370
Mounting Band {2)

Vacuator Valve

Mounting Hardware
I

ncludes:
000904P
000909P
000907P
BC2000357M
000330P
000354P
000367P
30200Q368M

$" - 20 NC X 3" Bolt (4)
+" Lock Washer (4)

+" - 20 NC Lock Nut (4)
Mount Retainer (4)

Cap

Indicator

Clamp, Hose (2)

Adapter Hose

et LI

—-21A-~



	01  MACHINE VIEW
	02  ENGINE & PUMP VIEW
	03 FRONT WHEEL & DRIVE MOTOR ASSEMBLY
	04  RIGHT WHEEL & DRIVE MOTOR ASSEMBLY
	05  LEFT WHEEL & DRIVE MOTOR ASSEMBLY
	06  LEFT SIDE SCREEN BED ASSEMBLY
	07  RIGHT SIDE SCRREN BED ASSEMBLY
	08  OSCILLATOR SHAFT ASSEMBLY
	09  CONVEYOR MOTOR DRIVE ASSEMBLY
	10  FRONT CONVEYOR SUUPORT ASSEMBLY
	11  FRONT CONVEYOR SHAFT ASSEMBLY
	12  PROPEL & AUXILIARY PUMP COUPLING ASSEMBLY
	13  POWER STEERING ASSEMBLY
	14  HOPPER & BOOM ASSEMBLY
	15  ROLLOVER CHAIN ASSEMBLY
	16  PROPEL LINKAGE ASSEMBLY
	17  THROTTLE LINKAGE ASSEMBLY
	18  RADIATOR ASSEMBLY
	19  HYDRAULIC TANK ASSEMBLY
	20  FUEL TANK ASSEMBLY
	21  EXHAUST SYSTEM 
	22  AIR CLEANER ASSEMBLY



